
SMART42F Upper Grill 

Click on any circled item, then add the 
part to your cart. If it won't click, the part is 
not available. If the part is not available, 
please call us at: 888.988.4546

https://www.allvikingparts.com/product_p/32524.htm
https://www.allvikingparts.com/product_p/70359.htm
https://www.allvikingparts.com/product_p/31736.htm
https://www.allvikingparts.com/product_p/31736.htm
https://www.allvikingparts.com/product_p/32477.htm
https://www.allvikingparts.com/product_p/31930.htm
https://www.allvikingparts.com/product_p/31782.htm
https://www.allvikingparts.com/product_p/14024.htm
https://www.allvikingparts.com/product_p/31874.htm
https://www.allvikingparts.com/product_p/32111.htm
https://www.allvikingparts.com/product_p/31563.htm
https://www.allvikingparts.com/product_p/32130.htm
https://www.allvikingparts.com/product_p/80447.htm
https://www.allvikingparts.com/product_p/33416.htm
https://www.allvikingparts.com/product_p/14099.htm
https://www.allvikingparts.com/product_p/32940.htm
https://www.allvikingparts.com/product_p/32196.htm
https://www.allvikingparts.com/product_p/33033.htm
https://www.allvikingparts.com/product_p/14014.htm
https://www.allvikingparts.com/product_p/14014.htm
https://www.allvikingparts.com/product_p/70365.htm
https://www.allvikingparts.com/product_p/34035.htm
https://www.allvikingparts.com/product_p/35302.htm
https://www.allvikingparts.com/product_p/33052.htm
https://www.allvikingparts.com/product_p/34035.htm
https://www.allvikingparts.com/product_p/33136.htm
https://www.allvikingparts.com/product_p/14012.htm
https://www.allvikingparts.com/product_p/10158.htm
https://www.allvikingparts.com/product_p/80275.htm
https://www.allvikingparts.com/product_p/14012.htm
https://www.allvikingparts.com/product_p/14012.htm
https://www.allvikingparts.com/product_p/32469.htm
https://www.allvikingparts.com/product_p/33389.htm
https://www.allvikingparts.com/product_p/32470.htm
https://www.allvikingparts.com/product_p/80440.htm
https://www.allvikingparts.com/product_p/30617.htm
https://www.allvikingparts.com/product_p/32442.htm
https://www.allvikingparts.com/product_p/30417.htm
https://www.allvikingparts.com/product_p/32468.htm
https://www.allvikingparts.com/product_p/32469.htm
https://www.allvikingparts.com/product_p/32469.htm
https://www.allvikingparts.com/product_p/32470.htm
https://www.allvikingparts.com/product_p/14012.htm
https://www.allvikingparts.com/product_p/80271.htm
https://www.allvikingparts.com/product_p/14024.htm
https://www.allvikingparts.com/product_p/33597.htm
https://www.allvikingparts.com/product_p/14014.htm
https://www.allvikingparts.com/product_p/34510.htm
https://www.allvikingparts.com/product_p/34510.htm
https://www.allvikingparts.com/product_p/14013.htm
https://www.allvikingparts.com/product_p/14013.htm
https://www.allvikingparts.com/product_p/31805.htm
https://www.allvikingparts.com/product_p/20055.htm
https://www.allvikingparts.com/product_p/31804.htm


Item Part No. Name Qty Uom NOTES

1 70359 FRONT HOOD, 42", SG, WLDMT 1 EA

2 80271 REAR HOOD ASSY, PRO 42" 1 EA

3 70365 IR IGNITER BRACKET WLDMT 1 EA

4 32442 LIGHT PANEL FOR DUAL
LIGHTS, 42"

1 EA

5 80447 HOOD LIGHT ASSY, DUAL
W/10W BULB

1 EA

6 80971 ROTISS MOTOR ASSEMBLY 1 EA

7 80275 IR PANEL ASSY, 42"
(INCLUDES BURNER)

1 EA

8 35302 THERMOCOUPLE, BURNER, 2" 4 EA

9 32130 SPIT ROD, PRO 42" 1 EA

10 32940 BRACKET, MOUNT, ROTIS
MOTOR

1 EA

11 32111 WARMING SHELF, PRO 42" 1 EA

12 33052 IR  ELECTRODE,  HOT
SURFACE

4 EA

13 31736 END   CAP   FDR   HOOD
HANDLE

2 EA

14 33136 IR  IGNITER   COVER   2010
<27',  36',  42',  54')

1 EA

15 31563 SPIT   FORK,   HEAVY   DUTY,
ALL   SIZES

2 EA

16 33416 ROTISERIE EXTERNAL CORD 1 EA

17 80440 ROTISERIE  JACK+  INTERNAL
HARNESS

1 EA

18 32524 HOOD HANDLE, 42" 1 EA

19 33389 HOOD STOP, LEFT, ALL PRO 1 EA

20 32468 HOOD  STOP,  ALL  PRO 1 EA

21 10158 WOODCHIP TRAY (36", 42") 1 EA

22 31874 EXTENSION   SPRING,   30°,
42°,   54•

2 EA

23 30417 IR   ACCESS   COVER 1 EA

24 33033 FRONT  RETAINING   BKT,,
WARMING   RACK

2 EA

25 33597 LEFT RETAINING BRACKET,
WARMING RACK

1 EA

26 32477 HOOD  BUMPER,  .500  DIA 2 EA



Item Part No. Name Qty Uom NOTES

27 32470 BUMPER FOR HOOD STOP,
.750 DIA

2 EA

28 20055 WHEEL, BALL BERING, SS 6 EA

29 14024 LOCK  NUT,  #8-32,  SIS 7 EA

30 31805 NUT, #8-32, ACORN, SS 4 EA

31 32196 NUT,   ACORN,  #10-24,   SIS 2 EA

32 L14009 NUT, 1/4-20, HEX, SS 2 EA

33 32939 ROTIS,  SPACER 2 EA

34 34510 HOOD SPACER, ALL PRO
SERIES

2 EA

35 30617 SCREW, #6-32 X 1/4, FIP,
STEEL

2 EA

36 34035 BEZEL SCREW, #6-32 x 1/8 PH
PAN

13 EA

37 14014 SCREW  #8-32   x   3/8    PH
TRUSS   HEAD   S/S

9 EA

38 31804 SCREW, #8-32 X 5/8, FHP,
STEEL

4 EA

39 32469 SCREW /HOOD  STOP-#8-32   X
1'   PH  TRUSS  HD

4 EA

40 31782 SCREW, SHLDR, #8-32 X 3/16,
SLTD, SS

4 EA

41 14099 SCREW,  #10-24   X  314  PH
FLAT  HD   SIS

4 EA

42 14013 PIVOT   SCREW,  114-20   X   1°
HEX  DRIVE

2 EA

43 14012 SCREW,   l/  4-20   X  318  PH
TRUSS   HD,   SIS

11 EA

44 31930 BDLT,   HEX  HEAD,  l/  4-20   X
3/8',  S/S

4 EA


	SMART42F Upper Grill



